
HONDASxS.COM

No. Description P/N Req'd Qty Pkg Contains

A Roof Mount Kit (Inclu. 2, 3, 4, 5, 6, 7, 
8, 9) 0SR85-HL4-501CK1 1 See Desc.

1 Roof Not available 1
2 Cam lock 0SR85-HL4-101R1 8 1
3 Front-center bracket 0SR85-HL4-101R3 2 1
4 Front-side bracket 0SR85-HL4-101R6 2 1
5 Side bracket 0SR85-HL4-101R5 2 1
6 6 mm flat washer 0SU95-HL4-10R3 30 10
7 6 x 18 mm screw 0SU95-HL4-10R6 16 10
8 6 x 20 mm screw 0SU95-HL4-10R7 14 10
9 6 mm Nylock nut 08R70-HL3-A00R1 14 10

8/5/2019

Pioneer 1000
Replacement Parts List: Hard Roof 5P

Part Numbers 0SR85-HL4-501 & 0SR85-HL4-101



HONDASxS.COM

No. Description P/N Req'd Qty Pkg Contains

A Roof Mount Kit (Inclu. 2 thru 8) 0SR85-HL4-401CK1 1 See Desc.
1 Roof Not available 1
2 Cam lock 0SR85-HL4-101R1 6 1
3 Front-center bracket 0SR85-HL4-101R3 2 1
4 Front-side bracket 0SR85-HL4-101R6 2 1
5 6 mm flat washer 0SU95-HL4-10R3 20 10
6 6 x 18 mm screw 0SU95-HL4-10R6 12 10
7 6 x 20 mm screw 0SU95-HL4-10R7 8 10
8 6 mm Nylock nut 08R70-HL3-A00R1 8 10

8/5/2019

Pioneer 1000
Replacement Parts List: Hard Roof 3P
Part Numbers 0SR85-HL4-401 & 0SR85-HL4-101B


